TABLE 9
ITEM " PART
NO. DESCRIPTION NO.
1 | Screw—7/16 X 1-3/4 (4 Req'd.) 021-01545
2 | Lockwasher —7/16 (4 Req’d.) 021-01161
3 | Screw — 7/16 X 1-5/8 (10 Req’d.) 021-08579
4 | Washer, Plain — 7/16 (20 Req'd.) 021-14111
5 | Bolt, Terminal (6 Reqg'd.) 021-12696
6 | Gasket, Terminal Bolt (6 Reg'd.) 064-36151
7 | Washer, Terminal Bolt (12 Req'd.) 028-09410
8 | Nut, Hex (12 Req'd) 021-12724
9 | Screw, Overload Protector (2 Req'd.) 021-14817
10 | Terminal, Overload (4 Req'd.) 025-18650
11 [ Washer, Plain (2 Req'd.) 021-01240
12 | Seal, O-Ring (2 Req'd.) 028-09347
13 | Washer, Terminal (4 Reqg'd.) 028-09525
14 | Lockwasher (2 Req'd.) 021-01133
15 | Nut, Hex (2 Req'd.) 021-09991
16 | Block, Terminal 025-19978
17 | Gasket, Terminal Block 064-21839
18 |Hex Connector (Short) Not 064-26799
19 |Hex Connector (Long) | Shown 064-21677

FIG. 9— TERMINAL PLATE

TABLE 10 — STYLE D STANDARD REPLACEMENT

COMPRESSORS*

MODEL : MODEL

NO. PART NO. NO. PART NO.
JS43 364-47286 JS44 364-47293
JS53 364-47287 JS54 364-47294
JS63 364-47288 JS64 364-47295
JS73 364-47289 JS74 364-47296
JS83 364-47290 JS84 364-47297 manual

STYLE D REPLACEMENT COMPRESSORS FOR USE ON YCHA CHILLERS* (These compressors

* Compressors are evacuated, dehydrated, and charged with
nitrogen before being sealed for shipment. Compressor part
numbers listed do NOT include motor, motor housing,
discharge manifold, crankcase heater, capacity control
devices or oil charge. Crankcase is closed with blank hand-
hole covers on both sides. For parts not included with
replacement compressors, use parts from original compres-
sor (if usable) or order new parts listed separately in this

have fewer unloading steps than the standard compressors.
MODEL MODEL
NO. PART NO. NO. PART NO.
Js43 364-47291 JS44 364-47298
JS63 364-47292 JS64 - 364-47299
TABLE 11 — REPLACEMENT MOTORS
MOTOR SIZE CODE**
VOLTAGE v N 5 Q S T
200-3-60 364-43271-008 | 364-43271-015 | 364-43271-022 | 364-43271-029 | 364-43271-036 | 364-43271-043

364-43271-009
364-43271-010
364-43271-011

364-43271-016
364-43271-017
364-43271-018

364-43271-023
364-43271-024
364-43271-025

190-3-50/230-3-60
380/415-3-50/460-3-60
500-3-50/575-3-60

220-3-50 364-43271-012 | 364-43271-019 | 364-43271-026
346-3-50/380-3-60 | 364-43271-013 | 364-43271-020 | 364-43271-027
440-3-50 - - -

364-43271-030
364-43271-031
364-43271-032
364-43271-033
364-43271-034

364-43271-037
364-43271-038
364-43271-039
364-43271-040
364-43271-041
364-43271-042

364-43271-044
364-43271-045
364-43271-046
364-43271-047
364-43271-048

364-43271-049

**As indicated by sixth digit of model number. Replacement motor must be same size as original.

"L’ size motor no longer available. Use "M’ motor of same voltage.

TABLE 12 — SERVICE AIDS

VALVE RETAINING CLIP
BEARING REMOVAL TOOL

ROTOR MANDREL*
STATOR REMOVAL TOOL
*Screws into end of crankshaft to aid in removing and in-

GASKET KIT
COMPRESSOR MODEL
4Cyl. 5 Cyl. B Cyl. 7 Cyl. 8 Cyl.
364-36600 | 364-36601 | 364-36601 | 364-36602 | 364-36602 stalling rotor.

8

064—-37274
364—37260
364—-37273
029-13597

{





